

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-06-25 16:29:56

Date of Next Testing: 2029-06-24 16:29:56

Product Name: **Poly(1-decene)**

CAS Number: 68037-01-4

Specifications & Purity: 45-55 cst(40°C)

Lot #: F2624101

SKU #: **P485979**

Version: **1**

Analysis #: **611876**

Storage Temperature: Room temperature, Desiccated, Cool

Parameter	Limit Values	Result
Refractive index n ₂₀ /D	1.461-1.464	1.46200
Kinematic Viscosity(40°C)	45-55 (mm ² /s)	45.44550 mm ² /s
Appearance(P485979)	Clear liquid	Clear liquid
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager